SR HEEE (HEVER - %)

HIFE ZoREANED NI KB R 2 4
W Ez*iﬂzﬁﬂ@Kﬁﬁ

AR HRE © BB EAOKAE]
PR - Eeth EEE

Epite FAR

Rl THEEREEERE

WHF FUEEHEITES
JREREIZR ¢ ENRE
HEHART - 1073 H20 HE 3 A 26 HiE
WEHE 10786 A 11 H



e

rEE R P22 4840 F AR R HER R e (R BCR - 52 B0 R DR 1B
ERT > WEGBEEERN - I EEERIT A > R A MEE Y
s - BEEET DIAES IHIER - 68 EARKRGAIRA FEKE 860 &
VHARIE » 2EGFH 144 EEVKERY - 88 350 R AR FKE
ACEARE I ~ 7K ~ # N oK~ B EK SO/ KEARERYACH - 78 30 A1
B8 HAOKEEFRRARE T LIRS I fri SRV /KE V524 R 5 Sk
BRI A FE Rl R ~ SR HIHK G - G RAF SR T HeEGHER -
EAMEKIVERE BRI - SEAVKE D FEHUK ~ sREOH ~ ZKERERIHEUK - B
HE - B RRUKE R E S /KB R B HIRET - G/KA T SERELR i 2
B 7KAE - R Th BB S5 b [ml R 2 AT K e E -
[...]
of Deteriorated Drinking Water Source

-15-

-46-



Water sources of Kaohsiung

Kaoping river g T
*annual runoff: 8.45%10° m? .la:nwumgilgtc;. - o
shigh turbidity *high ammonia, COD, TOC
*mainly for domestic uses *for mduan_al uses only
\\,- ; - d w o malunoie ey 7/ 4 : : .:
S e e \ ae : . .“f ," gy = '..~ & :_5' 1 p; <
<'Fongsham . T .0 S
VTP &
. 7y p .‘“\‘3 ; 5
. ®?\4

During raining seasons, water turbidity of
Kaoping River often reaches as high as
20,000-50,000NTU.

47-



® NH;-N isabove regulatory
requirements almost all the time.

® COD and TOC are also higher than ;
source water standards, but the ;

concentrations are not too high to
be treated.

area, cheaper price.

® Reactor volume=2m?3

* Labrs ‘e *
. EPA
« L7’
“1 & Nexuw -
Critena 106 50urce of wWalr supply Pa
- - - .
? o - = - - ;
g s e e * e ik
- . - .. \‘ 8
.. e - el A '. L o
- - ~ - “ . :3
¥4 e “* - ‘.} -~ . . -T
Ve o * " oo e
> i oV, ~te 88N '.)_nn..
el . ® it .
- .| B_
Yo 2 “yoe 20 o 2o e o x
a7 4T 47T 4 7% 4T 4aTw 479

Water quality of Dongon River

Lab s
1 Criorm fw sowrce ol water wppdy
IPA
124 L) .
. NCKL
10 4=
A ~
d - AL
3 P TR S ¢ 2' k
s & o, G p o
R AL 3‘ e 2,
R R
-‘!, - ~F, = 3
24 *% 2° B Ty g
| ST PR - - 54
%o 2008 00y 10 211 212 3
1L ‘ o 4 1o “ " . B3 4710
90
Ladbrs .
EPA
a7
' * NCKU . 4
C%ena B sowrce of water wpply a
. . ™
. . ‘.
.‘-. -.. . . A
- - e . .
4 s b P . h(‘\
' - 2 oSita
o® i Py I 7 N )
9 ... o.o. s .d‘~
L
. -
]
2007 o

p2h 2011 w2 00 X
4T 47%W 4TW arTv
Morth

-18-

BioNET reactor

® BioNET : PU(polyurethane), adequate pore size, high specific surface
® ITRIdeveloped the unique shape of BioNET and own the patent.

® BioNet volume = 1.4m? (70% of reactor volume)

T m—
Fomg T m—
I— » S0
- T m—
e - Pomg Pa— 9
T

-48-



MOEA

Test results

e

® When HRT = 0.5 hrs, DO = 4 mg/L, NH3-N < 4 mg/L,
removal rate is 80% or more.

® When inf. NH;-N concentration is higher then 8 mg/L,
HRT should be doubled.

® Removal rate of NPDOC is 20-60%.

I*run | 2*€un | 3%mun | 42 un | 5% un | 6% mun

Avg. water temp.(°C) 245 245 289 294 28.0 23.0

QD) 36 | 59 | 9.5 | 9.5 | 965 | 965
HRT (k) 13 | 08 | 05 | 05 | 05 | 05
B e e | N6 738 | 360 | 371 | 837 | m14
(mgN/L)
Avg. ffloet N Neane | 5 | 047 | 064 | 075 | 235 | 412
(mgN/L)

Avg. removal rate(%) 95.5 933 849 80.6 65.6 63.5

PROJECT

. L Raw water after
treatment

Dongonnver l .
water source

Wastoaseer Wastcwaeer
mn denng bann sndi .
mex well besin

ey RaW water treatment process

messsmmy  Wastewater treatment process

-49-



PROJECT

® Total cost : $428,400,000 NTD (514,280,000 USD)
® Total period : 750 days (including 270 days of commissioning)
@® Total BioNET : 650,000,000 (52,000,000 USD)

PROJECT
® Treatment capacity, Q : 300,000 CMD
@ HRT : 45 min
® DO = 4 mg/L

® Design removal rate : NH3-N:80% COD:15% TOC:15%

-50-



MOEA

e

PROJECT

® NH;-N concentrations of raw water vary from 0.5 to 11.7 mg/L.

® Effluent concentrations remain below 1 mg/L.
® Averageremoval rate of NH;-N : 91.3% > 80%.

..
e

o
m

'S

WmR )

"t Bt Bt Bt Bk Pt Bt Bt
AR L A 00O

e
AR A 00O O e

ur——— Operational guideline
»- Infiluent (for commissioning
Standard<].Ong/L
= only)
ssat]| | mmflow | HarT
NH:-N | empy | (min)
(mg/L)
t <4 300,000 | 45
L]
4-6 200,000 | 67.5
6-8 150,000 90
5 s 8-10 | 100000 | 135

PROJECT

® After commissioning, NH3-N of Fongshan reservoir drops
well below source water standard.

When inf. NH;-N is higher then 8 mg/L, there is possibility
that NH;-N of Fongshan reservoir rises over lmg/L.

Jranderd

-

Coevevinucwang
Jonshes Desecw

Warts on 2010/%/10

@ baw water foom Jongon River
- 7.-«....--! 44
w -

=

LE 5

: > = ]
o
o N ¥
4 A
. | 1
n’ s
[ 4

(rce3) =
'4..
—7———-—~

=
4

1 3
=
) R ——

I
|
b

b o eacchiiond N
25-

-51-



PROJECT

® Averageremoval rate of COD :20.5% > 15%

® Averageremoval rate of TOC : 29.6% > 15%

® When inflow COD and TOC concentrations rise too high, outflow
concentrations may not conform to the regulatory limits.

70 = 2
i ~®-Iaf fluaat
o Seamdsrnd: 230t
C - . f T
o 0
D & §
L
o . .
m L} ' m .
g :
/ * ? .
L ¢ p s o | L
B A% 8 3 At Al At At a8 At 3 o \‘\‘J ’::\’ ‘:\:\’;’ l\:\": w‘: ¢ i‘: :\“: \:\' "«‘:‘"-’\‘
_’_\ _’_- _’" _,.\ -,‘1 4‘\'- -)'\.. _"\'. _,.\ _,.-. _’.\ ~ < -~ -~ = D -_'!\’ -_\" < ~ ~ ”
@ After staying in the reservoir for about 20 days, COD and
TOC are lower than regulatory requirements.
oy - 1 e i
pheay conanass [ 1 -.:.. ;..“.. p——— |
:k-_'_ .l)‘ b I ’ © bov wwi fom Dogn owi gt o AL | .
| o-Susmmas B " 0
! |
« | . ‘
o ' = - I
° B s | > " |
. A : F | 2] * [
H L ] ': ' s ! f .
L P Ra s . | = ‘ » 4 . l‘. . . y ’
In » p - HAPN W
|. . »e y . 1 0'. . - .
d . ~a l : A > o l o
. ! |
' I
|

-52-



® The first application of BioNET on drinking water pre-
treatment process in Taiwan is successful.

® This pre-treatment plant has stable effluent quality, no
matter how inflow water quality and water temperature
changes.

® Water quality of Fongshan reservoir has been improved
dramatically since commissioning.

® Fongshan reservoir is a steady backup drinking water

source.

® We are looking forward to further applications. -

MOEA A .
- - TAIWAN WATER CORPORATION

Thank vou

Any Questions?

-20-

-53-



Ffff4 4 Kilpauk Water Treatment Plant ;57K &}

CHENNAI METROPOLITAN WATER SUPPLY
AND
SEWERAGE BOARD

P
= g vy

KILPAUK WATER TREA

TMENT PLANT

KILPAUK WATER TREATMENT PLANT

The Pioneer of
Chennai City Water Supply
and Sewerage system and

founder of Kilpauk Water

Treatment Plant
-1914 -

-54-




Development of Earlier Water Supply sources

« 1866 - from shallow wells }

* 1872 - from Redhills & Cholavaram lake
(only raw water supply)

||+ 1914 - Kilpauk Water works(Slow sand filters — 60 mid)
| (commencement of treated water supply) |

Red hills Lake » 1944 - New reservoir at Poondi

* 1955 - 45 MLD Rapid gravity sand filter treatment

*1969 - Additional 135 MLD Rapid gravity sand
filter treatment

*1990 - 90 MLD Rapid gravity sand filter treatment

Kilpauk Water works

REGION OFFICE -1

ORGANISATION CHART

SE(WTar )
Executive Engineer - RO 1
PSE (AEE) WTE (AEE) HWE (AEE) cc
Lab
JE (Pumping) AE | JE (WF) JE (LAB) Technician
AE/JE
Shift engineers AL Je
{ 4 nos) ($0wnid)
AE | JE
JE -Shaft (s )
AE I JE
(Chemical)

-55-




FUNCTIONS OF REGIONAL OFFICE — 1

¢ Drawal
¢ Treatment
e Distribution

Source Map (Water)

@

| B81 mefy

| Capacity
| 3231 mcht
| S

New Veeranam 183 mid pipe Bne alignment -

-56-



LAKE PARTICULARS

POONDI 140 3231
CHOLAVARAM 65.5 1081
RED HILLS - ok
TOTAL KPS SOURCE 7612
CHEMBARAMBAKKAM 85.40 3645
TOTAL CITY STORAGE 11257
VEERANAM 47.50 1465
GRAND TOTAL 12722

KILPAUK WATER TREATMENT PLANT

+ Year of Construction -1914

« Capacity - 270 MLD

» Present Qty Treated =155 MLD +65 MLD treated water from
530 MLD plant

+ Total Pumped Quantity - 220 MLD (Normal Days)

+ Operation & Maintenance - CMWSS Board

-57-



KILPAUK WTP - SOURCES

= Poondi, Cholavaram and Redhills lakes are
the three main surface sources for drawal of
water to Kilpauk Water Treatment Plant.

= Kilpauk WTP receives raw water from the
terminal reservoir Redhills through Intake
tower.

* The intake tower has shutters at different
levels for drawal of raw water

* The intake tower was constructed by PWD
during the year 1985.

RAW WATER CONDUIT

« The raw water is conveyed through three conduits from Redhills

lake to Kilpauk WTP .,
Conduit No Year of Heightin | Widthinm | Length | Capacity
construction m in km in MLD
1 1914 1.65 1.50 12 104
2 1955 1.96 1.98 12 146
3 1986 1.50 2.00 10 190
(Under
Reconstruction)

-58-



| RAW WATER PUMP HOUSE - 270 MLD

* The raw water collected at collection wells is conveyed by pumping o
the hydraulic jump-mixing unit

*  There are three streams of raw water pump houses namely
45 mid, 135 mid and 90 mid capacity.

Raw Water
Pump : Discharge Year of
SLNol  1ouse Pump Cepacity e | 729 | jnstaliation
Capacity
1957
1 45 MLD 125 HP -2 Nos. 19 10.6 (Refurbished
during 2005)
1969
100 HP - 1 No. 19 10.8
2 135 MLD (Refurbished
100 HP - 2 Nos. 15 10.6
$ | somLD 180 HP - 1 No. 35 10.6 1990

TREATMENT

There are three streams
of water treatment
sections

® 45MLD plant
e 135 MLD plant
e 90 MLD plant

-59-



PROCESS FLOW CHART FOR KILPAUK WTP

(i
|
|
P
|

o

©

sg~“bas~wg=zn =a>s
=

TP T I
TR TED

PRE CHLORINATION

= As raw water is taken from Lake sources, the water contains organic
matter such as algae.

« For oxidation of organic matter and removal of Virus & Bacteria pre
chlorination is carried out from the Centralized Chlorination plant

= Pre chlorination is given as per the chlorine demand test conducted by
the Chemist of Process Control Lab.

* The chlorine is injected to the system after pumping raw water and
before hydraulic jump mixing unit.

* The average dosage is 12 PPM

-60-




HYDRAULIC JUMP

= Hydraulic jump mixing is an operation by which the coagulant
(Alum) is rapidly and uniformly disperses throughout the volume of
water.

* This helps in formation of microflocs and results in proper utilisation
of chemical coagulant

= |n this unit, lime solution is also added to the water to maintain the
pH value between 6.5 to 7.5.

CHEMICAL HOUSE

« Acentralized Chemical house prepares Alum & Lime solution to
be mixed with the raw water at hydraulic jump mixing unit.

« Alum blocks are mixed with water in alum solution tanks (2 Nos)
of each having capacity of 480 m? for continuous dosage.

« Similarly, lime is mixed with water in lime solution tanks of
90m?3 capacity with a standby of 90 m?.

* The alum & lime solution from the chemical house is pumped to
hydraulic jump unit for mixing with the raw water through UPVC

pipe.

* The dosage of alum & lime is fixed as suggested by the Chemist
of Process Control Lab.

-61-



¢

CLARIFLOCCULATORS

= Clarifiers are settling tanks built with paddles and mechanical
scrappers for continuous removal of suspended solids .

+ The alum & lime solution mixed water is taken to the flocculation
zone where the water is gently stirred by allowing the flocculation
action.

+ Once the water enters the sedimentation zone, the heavy particles
settle down in the bottom.

« The sludge is then pumped to collection & sedimentation tank for
sludge treatment.

Details of Clarifiers
Capacity | Noof |Diameter | Capacity per
Clarifiers Clarifier
45 MLD 2 305m 455 ML
135 MLD 4 425m 6.82 ML
gOMLD | 2 475m 1 g8 ML

{ {

RAPID GRAVITY MECHANICAL FILTERS

« Filtration is the passage of polluted water through a porous medium
(such as sand). The process uses the principle of natural cleansing
of the soil.

* The clarified water from the clariflocculators is fed into the rapid
gravity sand filter beds.

« This water then flows through a filter media for removal of the fine
sediments and microorganisms.

* The filter media consists of six layers of pebbles and sand with a
total depth of 1.1 m.

Capacity No of Size Filtration Capacity | Filtration Capacity per
Beds per Bed Bed

45 MLD 6 98x7.7m 312.5 Cum / hr 7.5 MLD

135 MLD 18 98x7.7m 312.5 Cum / hr 7.5 MLD

90 MLD 12 |9183x792m | 440 5cum/hr 7.5 MLD

-62-



f ’

RAPID GRAVITY MECHANICAL FILTERS

T SEAFCHATED LATERALS

CASTARON MANIFOLD WITw

STRAMNEES ™ 10 WIER PLOOR

¥

BACK WASH PROCESS

. The turbid matter which settles at filter beds are removed by back wash process.
. The filter bed backwash can be done either by manually or auto system.
. The back wash water Is collected In reclamation well and then pumped to collection &

sedimentation tank for sludge treatment.

BACK WASH OPERATON OF FILTER BEDS
Step. Sequence Of Operation Time
No
1 Clarified water inlet valve (Filter water Intel valve) is to |1 min
be closed.
2 Water available in the Filter bed is to be drained 5-7 min
3 The filter water outlet valve Is to be closed 1 min
4 Waste water drain valve is to be opened 1 min
5 Air blower inlet valve is to be opened 1 min
6 Alr agitation takes place with filter media. 3-5 min
7 Air inlet valve is to be closed 1 min
8 Back wash water inlet valve is to be opened and back | 510 min
wash process takes place
9 Back wash water inlet valve is to be closed 1 min
10 Steps 5 to 9 are to be repeated for the right side of filter
bed,
" After back washing the left and right sides of filter bed |1 min
the wastewater outlet valve is to be closed.
12 Clarified water inlet valve (filter water inlet valve) isto |1 min
be of
13 The filer wafer outlet valve is to be opened., 2 min
Total | 32 min

-63-



POST CHLORINATION

Post Chlorination Plant:
The Post Chlorination Plant is used to Post chlorinate the treated

water to maintain the Residual chlorine level for 7 ppm in the
treated water.

STORAGE

UNDER GROUND TANK
uGY Size In ‘Mer Capacity UGt Size in "Wy Capacity
No (ML) No (ML)
1 4575 x 45,75 x 3.05 635 5 |[57.95x57.95x3.10 10.00
2 145.75x 4575 x 3.05 635
7 57.00 x 64.00 x 2.40 875
3 [4575x 45.75 x 3.05 6.35 " 15700 x 64.00 x 2.40 75
4 [71.00 x58.00 x 2.20 9.06 ™ (2400 X 8000 X475 | 7800
6 [57.95x57.95x 2.91 .77 (2 Nos.)
% [58.95x 58.95 x 3.05 10.60 F Total | 45.50
Total 48 .48

OVERHEAD TANK

OHT Description Capacity (ML)
1 Circular-Dia - 31.7m, ht - 865m 6.82
2 |Square- 36 x36,ht- m WL

-64-



TREATED WATER DISTRIBUTION PUMP HOUSES

Sl Discharge | Head Year of

No Location Pump Capacity M'hr (Mtr) | installation

1 HT Motorroom |575HP -3 Nos| 4.50 |22.50 1936

2 | LT Motor room | 325 HP — 4 Nos 2 50 2420 1965
Anna Poonga

4 6.6 KV 1200 HP -3 Nos 544 |[25.00 1993
Pump House
New Kilpauk

5 WDS 1100 HP -6 Nos| 7.056 |32.00| 2016
(OHT- 9ML)

DETAILS OF TRANSMISSION MAINS FROM KILPAUK WTP

Sl. | Name of Qty supplied
No| the Size Normal Present WDS
— supply supply
Triplicane &
1 | TM-1 1°5°c|'“"' 30ML 25ML | Kannappar
Thidal
1050 mm Southern
2 |TM-8 cl 70 ML 15 ML Headworks
Anna
3 |Poonga | 825 mm CI 23 ML 30 ML Anna Poonga
Main
Other 150 mm
4. | Mains to 1050 97 ML 40 ML KPS Zone
(19 Nos) | mm-CI
TOTAL 220 ML 110 ML

-65-



